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Sample Name | Plastic-Aluminum veneer Test Type Entrustment test
) Guangzhou Willstrong New
cani L
Applicant Material Holding Co.ltd. Brand WILLSTRONG
, Guangzhou Willstrong New Sample Al
e s Holding Co.ltd. Description o dongtituen
Receiving Date | August 4, 2017 Quantity 16 PCS
Thickness: 3mm
Production July11, 2017 .
‘ el . )
Date/ Batch No. | 17071101626205 iogelpiz o et iogin
3mm/alu. 0.18mm
JG/T 373-2012 . Plastic-aluminium veneer
Test Standard | GB/T 8624-2012 Classification for burning behavior of building materials and
products
Test Items Detailed conclusions are listed in page 2~5.
— ]
Upon testing , Burning behavior accord with the requirements of GB
8624-2012 A( A2-s1,d0, 10 ), other tested items accord with the requirements of
JG/T 373-2012. Detailed conclusions are listed in page 2~5.
—sa Ghass
Conclusion M
.ef ’\,, ’%?\*
‘(
ECS :
Date of issued: eptemlx% 2617
$ AL fj
(Remarks): (Provided by entrusted unit ) "“’n..... - la
1. Sample grade: A2,

Approved by:

“./ K Verified by: |
RN 2- ==
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Requirements of Standard .
, Test Individual
No. Test Item A X {
H]gh_class Qualified Results Conclusion
product product |
. 1
Appearance Clean and tidy 5 eén 2 Pass
tidy
i N nages affecting t NO
Non exposed surface Nodamares a\fec‘/ g tho , 2o Pass
product use damages
nyl vy igh-cl
Impress Not allowed Indistinct No High-olags
product
Imprint Not allowed Indistinct No High-class
product
Unevenness | Not allowed Indistinct No LiEhselass
" product
Wave Not allowed Indistinct No ngh-class
product
igh-cl
Bubble | Notallowed | Indistinct No cuglelsss
product
Appear Max size < Max size <
1 -anl(f Spot 3mm, 3mm, No High-class
quality AP e
. Exposed quantltzy quan‘jlt}; < product
surface St Fo/m
N < ioh-clas
Abrasion Not allowed lengt h\ 2 No High-class
100mm/m product
< igh-clas
Scratch Not allowed W 2, 2 No Faghoclass
300mm*/m product
Th , [1gh-
, 3 number ‘Not allowed <3 /m’ No High glass
of abrasion | product
Damage Not allowed No Pass
Holiday Not allowed No
Pass
Col {0 Y
w ou.r‘ Indistinct Indistinct Pass
uniformity
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National Research Center of Testing Techniques for

Building Materials
Test Report
(M): WT2017B01B01314 Page 3 of 5
No Requirements of Individual
Test Item Standard Test Results Cinghsion
average
Front 0.18mm s
2 Aluminipm foil thickness average > 0.18 mm
average
Back 0.18mm Pass
>
3 Film thickness proags 2 lGim premgs g Pass
min. 2 14pm min. 15um
4 Film hardness > HB 2H Pass
5 Gloss tolerance <10 1.5 Pass
6 Coating adhesion Grade 0 Grade 0 Pass
7 Acid resistance No change No change Pass
8 Oil resistance No change No change Pass
9 Alkali resistance No change No change Pass
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National Research Center of Testing Techniques for

Building Materials

Test Repo
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(%): WT2017B01B01314 Page 4 of 5
] Lix ts of ~ Individual
No. Test Item Requlremgq o Test Results :
Standard Conclusion
10 Solvent resistance No base exposed No base exposed Pass
11 Pollute resistance < 5% 2.2% Pass
No delamination, no
; , bubbling, no peeling, no | No delamination, no bubbling,
Temperature cycle i FN o ; a AP
12 ; cracking, no no peeling, no cracking, no Pass
resistance ‘ . ; : s 2 M d
discoloration with the discoloration with the coating
coating
No delamination, no
bubbling, no peeling, no No delamination, no bubbling,
13 Boiling water resistance - cracking, no no peeling, no cracking, no Pass
discotoration with the discoloration with the coating
- _ooating: L
Avg.5.4N/m
Front m Pas
longitudinal | Min.5.3N/m T4
m
Avg.5.7N/m
~ m
Front lateral Pass
Min.5.6N/m
, , average 2 3.5N/mm m
14 Peel strength i o
g min, > 3.0N/mm Aveg.52N/m
back . Pass
longitudinal | Min.5.1N/m
m
Avg.5.4N/m
m
Back lateral Pass
Min.5.3N/m
m
15 Tensile strength > 13MPa 25MPa Pass
250mm of bending o :
vl ey R e 250mm of i
16 Bending test radius, no cracking of omm of bending radius, Pass

the specimen.

no cracking of the specimen.
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National Research Center of Testing Techniques for

Building Materials
Test Report
(M): WT2017B01B01314 ! Page 5 of 5
| Requirements | Individual
No. Test Item . of Standard Test Results Conclusion
Overall product MJ/kg <3.0 2.l Pass
Major | e
component uArLuII)nE:S; <3.0 0 Pass
MJ/kg o8
‘ Major
cal. Component Core; <3.0 267 Pass
-ori material
fic MJ/kg 1%
Interior
- dar Polymeric
e A"\ 2VA AW Nt QYIS <4.0 2.2 Pass
component | membrane
A2 MJ/m?
Exterior
SPCOHdaly Al Bt <4.0 1.7 Pass
: component
Burni Mim* |
170 E A
behav FIGRA 5py> W/s ! <120 6 Pass
-ior i ' -l
THRﬁoos,MJ <7.5 1.0 Pass
Lateral spread of flame Do not reach the Iiﬁ At rea;ch p
(LFS)y m sample edge G oampie ass
b AT o edge
Ad TSPy00s,m” <50 22 Pass
-iti sl ; TS T
-on SMOGRA,m%/s? <30 0 Pass
-al .
-inf no flaming no{laming X
or | d0 | flami b - droplets/parti
3 laming droplets/particles droplets/particle les in 600 Pass
ma | sin 600 seconds | 51
P VA S e seconds
-t ZA ZA Pass

toxicity, grade

|

Remarks: ( Blank)
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Notice

I, ARETLHL “RBEHE” MR%ETH.
This test report is invalid without the seal.

2. RWETL “Hll. H. HAE” BEEN.
This test report is invalid without the signatures of the related persons.

3. AMERK. FAEEEH.
This test report is invalid if erased, altered or copied partially.

4 MEREER AN, NMTFREREZ AR+F N RO, BHHARHE,
Any doubt should inform us within 15 days after receiving the test report.

5. ZFRRFRNZAREBHERARE, POFHEELHEAR, BERKRER
SRR
The commissioned testing samples and commission information are provided by the
applicant . The results shown in the test report refer only to the sample(s) tested unless
otherwise stated. Identifying authenticity of the supplied samples and information is
out of our responsibility.

6 AMERRBIARIK, KENERHHFREL SR ENSE YR,
SRERNELk.

This test report is printed on anti-counterfeiting paper. Its copy should have grid
shading. The numbers on the back of the data sheet are random numbers not related
with the report. |

ZKEP‘B‘ﬁ/?\ﬁﬁ
Hillk (Address): JLIRATEIPHR BRERE 1 2
No.1 Guanzhuang Doangli,Chaoyang District, Beijing 100024, PR. China.
HR%% (Post Code): 100024 |
BiE (Tel): (86-10) 65728538 51167681 / 7983 / 7984
f&E (Fax): (86-10) 65715991
MEEHEW: Tel: (86-10) 51167679 Fax: (86-10) 65764684
ML (Web): http://www.cbmtc.com www.chinabmnet.com  www.ctc.ac.cn
T B (E-mail): baogao@cte.ac.cn
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